

Room 557, Building 2, Wuxin Hefeng Plaza, No. 1388, Jiangyue Road, Minhang District, Shanghai, China.

EMAIL: info06@huaxiaometal.com

WEB: www.huaxiao-ss.com



Huaxia International Steel Corporation Limited

MILL TEST CERTIFICATE

DATE: January, 18th, 2024

INVOICE No.:SCCO231206AZ-S1592

CERTIFICATE No.: HX/MT240118

PRODUCTS : STAINLESS STEEL COLD ROLLED STRIP

SPECIFICATION:ASTM A240/240M 430, BA

PRODUCT ID	HEAT NO.	GRADE	SPEC SIZE(MM)	COILS	NET WEIGHT (MT)	Chemical Composition(%)							Mechanical Property				STATE
						C	Si	Mn	P	S	Ni	Cr	T.S. (N/mm2)	Y.S. (N/mm2)	EL (%)	Hardness	
																HV	
HXM1592-01	A0201779	430	0.45 × 120 × C	30	6.096	0.04	0.30	0.35	0.022	0.004	0.11	16.16	497	268	29	147/148/149	SOFT
HXM1592-02	A2200417	430	0.9 × 90 × C	13	1.213	0.03	0.34	0.33	0.026	0.002	0.15	16.08	469	270	32	150/151/152	SOFT
TOTAL				43	7.309												

REMARKS:

We hereby certify that the products described herein have been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.

MANUFACTURER:

